INTRODUCTION

This year the Moto-Ski parts catalogue is
different in many ways, if compared to the
ones published previously. The main differ-
ences of the ''72'" edition are:

a) Photography instead of line illustra-
tions has been used (only the engine section
and the electrical wiring diagrams are shown
by means of line illustrations).

b) A new numbering system of 6 digits
has been applied. It has to be noted that
any of these new numbers are related to a
specific group of the vehicle (Example: The
series of numbers included hetween 800000
to 899999 is related to the engine).

c) The catalogue has been divided in 9
different sections. In order, these sections
are:

SECTION 1

FRAME

This section includes the frame, the seat
and the backrest.

SECTION 2
HOOD

This section includes the hood, the dash
and the console.

SECTION 3
TRACK

This section includes the track, the sus-
pension and the axles.

SECTION 4
SKiI AND STEERING

This section includes the steering column,
the steering linkages and the ski ass'y.

SECTION 5 -
TRANSMISSION

This section includes the drive and driven
pulleys and the chain case and brake.

SECTION 6
ELECTRICAL

This section includes the electrical sys-
tem’s components and the different wiring
diagrams.

SECTION 7
FUEL AND EXHAUST

This section includes the fuel system (the
carburetor is a section of Section #8. En-
gine) .and the exhaust system.

SECTION 8 .
ENGINE

This section includes the engine attach-
ments (i.e. engine mount or base) the dif-
ferent engines used with the *'72'"" models
and the carburetors.

SECTION 9
VISCELLANEOUS

This section includes the special attach-
ments, the tools and accessories related to
the Moto-Ski snowmobile.

d) The information related to the different
components shown in one illustration is in-
cluded into a text (divided in 5 columns)
located under or beside the illustration.

1 Column ““ltem’’.
Under this column, the reference number of
a part shown in the illustration is listed.

2 Column ‘*“Number’’.
Under this column the number (6 digits) of
the part is listed.

3 Column ‘‘Description’’.
Under this column, a short description of
the part is given.

4 Column ““Qty’’.

Under this column, the number of the same
part required for one vehicle is given.

Note: The abbreviation ''A.R."' (as required)
is sometimes used in this column.

5 Column ‘““Application’’.

The vehicles or models on which a specific
part is used are listed under this column.
Since there are in ‘'72'' many different Moto-
Ski models, a code system has to be used to
identify these models. The symbols used
in the code are:

B for Capri with J.L.O. (340 & 399) and B.
S.E. (440).

B* for Capri with Hirth (292, 340 & 340E).
C for Zephyr with B.S.E. (440 & 440E).

C* for Zephyr with B.S.E. (340).

D for MS-18.

N for Grand Prix.



HOOD (GRAND-PRIX)

PAGE 1 MOTO-SKI *72"




AN

HOOD (GRAND - PRIX)

ITEM[NUMBER DESCRIPTION ary APPLICATION ITEM [NUMBER DESCRIPTION ary APPLICATION
1 090078 HOOD I |GP. 20 090093 REFLECTIVE STRIP 2 | G.P,
2 090077 WINDSHIELD 1 |GP. 21 630032 | POP RIVET 4| G.P.
3 091108 | WINDSHIELD MOULDING I |GP. 2 090081 | HOOD CATCH BRACKET 2 | G.P.
L] 640018 SCREW RECEPTACLE (8-32) 15 |GP. 23 090031 “MOTO-SKI" NAME PLATE 1| G.P,
5 620014 WASHER (8) 15 |G.P. 24 610043 | SPEED CLIP 10 | G.P.
6 600065 SCREW-WINDSHIELD (8-32x34'") 15 | G.P. 25 090084 FRONT 5COOP 2 | G.P.
1 030086 HOOD RETAINER CABLE 1 |GP. 2% 090059 | HINGE RUBBER SPACER 2| GP.
8 630007 | HOOD RETAINER RIVET 1 |GP, 21 090057 LEFT HAND HINGE 1| GP.
9 030039 | WIRING HARNESS BRACKET 2 | GP, 28 600119 | BOLT (10-32x%™) 1| G.P.

10 | 690009 | TACHOMETER ASS'Y 1 |GP. 29 610006 | NYLOCK NUT (10-32) 4| G.P.
1l 630010 | TACHOMETER SHOCK ABSORBER 1 | GP. KLl 090088 | FRONT SHELL 1| GP.
12 030047 SPEEDO & TACHO DECAL 1 | GP. 31 090056 RIGHT HAND HINGE 1| GP.
13 690076 IGNITION SWITCH ASS'Y 1 | GP. 3 630030 | HEAD LAMP ASS'Y 1] GP.
14 690071 IGNITION SWITCH RUBBER CAP 1 | GP. 3 090051 | SIDE LOUVRE 1| GP.
15 690004 SPEEDOMETER ASS'Y 1 | GP.
16 690007 | SPEEDOMETER SHOCK ABSORBER 1 | GP.
17 090053 FRONT DECAL SET 1 | GP,
19 090092 SIDE DECAL SET 1 | GP.

NOTES

MOTO-SKI **72"

PAGE 2




SLIDER SUSPENSION (GRAND - PRIX)

PAGE 1 MOTO-SKI 72"




SLIDER SUSPENSION (GRAND - PRIX)

ITEM|NUMBER DESCRIPTION ary APPLICATION ITEM |NUMBER DESCRIPTION ary APPLICATION
1 030065 SLIDERS ASS'Y 1 | GP. 15 610015 NYLOCK NUT (5/16"-24) 6| G.P.
2 030058 TRACK ASS'Y 1 | GP, 16 030080 | STRAP LIMITER 2| GP.
3 030066 SKID FRAME 1 | GP. 17 600083 | BOLT (4"-20x1%") 2| G.P.
4 030082 NYLON SLIDER INSERT 2 | G.P. 18 620002 FLAT WASHER (%" 1.D.) B| G.P.
5 630006 | POP RIVET AR | G.P. 19 610023 NYLOCK NUT (4"-20) 2| GP.
6 030092 L.H. SUSPENSION SPRING 2 | GP. 20 030069 | LINK PLATE i1 'GP,
1 030093 R.H. SUSPENSION SPRING 2 | G.P. 21 030067 REAR SUPPORT 1] G.P.
8 030014 CROSS SHAFT 2 | G.P. 22 030002 | CLEAT 39| G.P.
9 600033 BOLT (5/16-24x%") 4 | GP. 23 030060 [ RIVET (FOR SLIDER PLATE) 78 | G.P.

10 | 620010 STAR WASHER 5/16" 1.D. 4 | GP, 2 030058 | SLIDER PLATE 78| G.P.
11 030096 SPRING BUSHING 4 | GP. 25 030004 RIVET (STANDARD FOR CLEAT) 15 | G.P,
12 030068 FRONT SUPPORT 1 | GP.
13 030081 NYLON LIMITER 2 | G.P.
14 600046 BOLT (5/16-24x2") 6 | G.P.

NOTES

MOTO-SKI 72" PAGE 2




FRAMVMIE CADET

"PAGE 1

VMIOTO-SK] “72”




~

CADET FRAME

ITEM hllMﬂ ER DESCRIPTION ary APPLICATION ITEM !HUM BEIJ DESCRIPTION ary APPLICATION

| (010154 [FRAME CD. EL. | 10 (010039 [RUBBER HOLDER 7
CI0ITE (I "RAME CI 11 | 020018 [STEERING SUPFORT 1

2 | 010001 |[FRONT BUMPER | 17 |o10082 |FOOT PAD SET 1

3 | B3DAY |POP RIVET 7 13 | 710005 |REAR REFLECTOR ]

4 | 016013 |HOGE GUIDE BRACKE q I4 | 83001 |POP RIVET 5

% | G051 |HYLON BUSHING (SKI LEG) i 15 | 010125 |SNCW FLAF

© | 0I0082 [KYLON BUSHING (STEERING) 1

7 | 600057 |BOLT S/16-24e1% 2

B | 610015 [HYLOCK NUT 5/16-24 2

g | 010155 |HOOD LATCH BRACKET 2

NOTES

MOTO-SKI “72” PAGE 2




SEAT (CADET)

I'I'EMLH!MGEH' DESCRIPTION ar'y APPLICATION H’EMLIUMBE DESCRIPTION ar'y APPLICATION

1 080043 [SEAT ASS'Y MANUAL ONLY 1

2 080052 {SEAT COVER 1

& 080044 [SAFETY BELT I

PAGE 3 MOTO-SK] “72”




HOOD CADET

MOTO-SKI “727

PAGE 1




CADET HOOD

ITEM UMBEH[ DESCRIPTION ary APPLICATION ITEM I.IMHEJ DESCRIPTION ar'y APPLICATION
1 090082 | HOOD 1 19 | 030014 | IDENTIFICATION DECAL SET |
2 090016 | WINDSHIELD I 20 | 090050| FRONT LOUVRE (LEFT SIDE) 1
3 | 640018 SCREW RECEPTACLE 8-32 10 2] | 090049| FRONT LOUVRE (RIGHT SIDE) 1
3a| 091100 WINDSHIELD MOULDING 1 22 | 610043| RETAINING CLIP 10
4| 620014| WASHER 10 23 | 080031| TRADE NAME 1
5 600065 PHILLIPS FLAT HEAD SCREW B-32x%"! 10 24 | 090094 HOOD HINGE 2
6 090039] WIRING HARNESS BRACKET 1 25 | 09009%| RUBBER GASKET 2
7 | 610021] NYLOCK NUT 1 26 | 60012] | CARRIAGE BOLT %-20x%"! 4q
8 090081 HOOD CATCH BRACKET 2 27 | 610011| NYLOCK NUT %-20 q
9 | 630032 POP RIVET 4 28 | 690030( HEAD LAMP ASS'Y )

10 | 09008% DECAL, SWITCH 1 29 | 600061 | BOLT 10-32x%*! q
1 6390075 SWITCH ASS'Y 1 30 | 610006] NYLOCK NUT 4
12 | 690077 IGN. SWITCH RUBBER COVER 1
13 | 090086y HOOD RETAINER CABLE 1
630007 HOOD RETAINER RIVET 1
14 090038| AIR DIRECTING TUBE 1
15 | 090080 LOUVRE 1
16 | 630017] RIVETS 6
17 090087 DECAL (LEFT SIDE) 1
18 090013 MOTO SKI DECAL SET 1

NOTES

MOTO- -SKI| “72”

PAGE 2




HOOD (CONSOLE) CADET

ITEML‘UMEER DESCRIPTION ary APPLICATION ITEM uMﬂEd DESCRIPTION ary APPLICATION
| 050041 [CONSOLE 1 8 | 640017 | RETAINER WASHER 1
2 | 050057 |CONSOLE SUPPORT (W.HINGE) 1 9 | 640025 | THUMB SCREW 1
3 | 630013 |POP RIVET 3

q 090005 | PRIMER DECAL |

S | 710016 | PRIMER 1

6 050063 | CONSOLE RETAINING BRACKET 1

7 | 640016 | THUMB SCREW CLIP 1

PAGE 3 MOTO-SKI “72”




CADET TRACK & SUSPENSION

ITEM NUMBER DESCRIPTION ary APPLICATION ITEM UMBEF* DESCRIPTION ary APPLICATION
1| 030056 | TRACK ! 15| 600033 BOLT 6
2 | 030002 | CLEAT 34 I6 | 620010 STAR WASHER 3
3 | 030004 | RIVET (6 PER CLEAT) 204 17 | 710003] SUPPORT CAP 10
4 | 030016 | BOGGIE ASS'Y 2 I8 | 030009] WHEEL INNER FLANGE 10
5 | 031122| FRONT BOGGIE ASS'Y 1 19 [ 660003] WHEEL BALL BEARING 10
6 | 030062 FRONT BOGGIE SPRING (RIGHT) 1 20 | 030010| WHEEL TIRE 10
7 | 030061 | FRONT BOGGIE SPRING (LEFT) 1 21 | 030008 WHEEL OUTER FLANGE 10
8 | 030042| CENTER BOGGIE SPRING (RIGHT) ] 22 | 030006] RIVET 60
9 | 030043 CENTER BOGGIE SPRING (LEFT) 1 23 | 680001| GREASE FITTING 10

10 | 030044 REAR BOGGIE SPRING (RIGHT) 1
11 | 030045 REAR BOGGIE SPRING (LEFT) ]
12 [ 030038 BOGGIE LONG SUPPORT 3
13 | 030033| BOGGIE SHORT SUPPORT 2
14 | 030013| CROSS SHAFT AL. 3

MOTO-SKI| “72”

PAGE 1




«2Ly DIS-OLOWNW 2 I9vd

13Aav3 (S3TTIXV) NOISN3IdSNS | MMavd.l




CADET TRACK & SUSPENSION (AXLES)

ITEM UMSEH‘ DESCRIPTION ary APPLICATION ITEM LiUHBEH* DESCRIPTION ary APPLICATION
1 040003 | FRONT AXLE 1 24 | 840019| ROLL PIN 2
2 040040 | FRONT SPROCKET | 25 | 040035] IDLCR WHEEL 2
3 600002 | BOLT %4-28x7/8" ) 26 | 040029| STEEL COLLAR 2
4 610004 | NYLOCK NUT '2-28 4 27 | 600014| ALLEN SET SCREW 4
9 040026 { ALUM. PLUG 2 25 | 040001 | LINK PLATE 2
7 040024 | BEARING HOUSING (OUTER) 2 29 | 660008| BALL BEARING 2
B 710051 | 'O RING 1 30 | 640004| SNAF RING 2
9 60007 | BALL BEARING 2 2 040024| EYE BOLT 2

10 040025 | BEARING HOUSING (INNER) 2 32 | 020041 ] SPACING WASHER 2
1 600046 [ BOLT 5/16-24x2 b 33 0400F7] SPACING SLEEVE 2
¢ 680001 | GREASE: FITTING 34 | 040009) RETAINING WVASHER 2
13 B10015) NYLCCK HUT 5/16-24 6 3% | 61001%] NYLCCK NUT 2
q 040041 R WWHEEL 2 36 | 600021 | ADJUSTING ROL Z
15 040011 | WHCEL NYLON BUSHING 37 | 040047] LINK PLATE SERING (RIGHT) 1
16 040010 ALUNINUL COLLAR 2 38 | 040046| LINK PLATL SPRING (LLFT) |
17 640014 | ALLEN SET SCREYW

19 06| REAR AXLE ]

20 040002 ] REAR I |

21 04C011 | NYLON B z

22 680001 | GREASE FITTING

23 040035] PLASTIC CAP 2

NOTES

MOTO -SKI “22”

PAGE 3




TRANSMISSION (PULLEYS) CADET

PAGE 1 VIOTO -SKI “727




CADET TRANSMISSION

(PULLEYS)

|

ITEM [NUMBER DESCRIPTION ary APPLICATION ITEM LJUMBEIJ DESCRIPTION ory APPLICATION
1 600028 | BOLT 14-20x5"" 1 17 | 620013 | STAR WASHER 3/8 INT ]
2 | 060062 | SPECIAL WASHER | 16 | 600007 | BOLT 3/8-16x1" |
3| 060056 | GOVERNOR 1 19 | 060029 | DRIVEN PULLEY FIXED HALF |
4 | 060091 | PULLEY SLIDING HALF | 20 | 670006 | CILITE BUSHING 2

5 | 080050 | GOVERNOR SPRING ] 21 | G80012| DRIVEN PULLEY SLIDING HALF |
6 | ©BO005S | SPRING RETAINING CUP 1 22 | DBODES | SPRING I
7 | 060001 | IDLING BUSHING I 23 | 060107 | RYLON SLIDING SHOE 3
B 050159 | PULLEY FIXED HALF I 24 | 050013 | CAM 1
9 | 700026 | BELT 1 25 | e4000% | ROLL PIN 1

10 | 050018 [ PULLEY ASS'Y (W.0. ECCENTRIC)

I | 6033 | ECCENTHIC ASS'Y

12 | 080076 | ECCENTRIC BODY

13 | 660005 | BALL BEARING

14 | OROGTS [ SPACING BUSHING

IS | 71005) | 0" RING SCAL

16 | 080166 | SPETIAL WASHER

NOTES

MOTO-SKI “72”

PAGE 2




TRANSMISSION (CHAIN CASE & BRAKE) CADET

ITEM INUMBER DESCRIPTION ary APPLICATION ITEM LUHBEIJ DESCRIPTION ary APPLICATION
1| 060014 CHAIN CASE COVER 1 16 [ 060162] SPACER SHIM ,062 AR
2| 6B0001] GREASE FITTING 1 060161f SPACER SHIM .035 AR
3| 060108 SPACER BUSHING 2 060168} SPACEH SHIM .015 AR
4| 060119 COVER RUBBER SEAL | 17| 060117 RUBBER GASKET |
5| 6L0023 NYLOCK NUT (%''-20) 2 18| 060171 BRAKE ASS'Y ]
6| 06016% CHAIN (59 ROLLERS) I 13| 060144 SHOE'S LINING 1
7| 06032l] UPPER SPROCKET (I0T.) 1 20| 060028 CLEVIS PIN !
8| 610024 LOCK NUT i 2] | 640007 CUTTER PIN 1
9| 640014 SNAP RING 1 22| 060027 SPRING (RETURN) 1
10| 06003§ LOWER SPROCKET | 23| 02006( SPRING SLEEVE 1

11| 06011 CHAIN CASE I
12| 500044 BOLT 5/16-24x2"' 8
13| 610014 NYLOCK NUT 3
14| 600034 BOLT 5/16-24x1%4" 2
15| 610014 NYLOCK NUT 2

PAGE 3 - MOTO-SKI “72”




SKI AND STEERING (STEERING COLUNMN) CADET

PAGE 1 MOTO -SKI “727




CADET SKI AND STEERING (STEERING COLUIVIN)

ITEMPHUMDEH

DESCRIPTION

ary

APPLICATION ITEM ﬂMﬂEIJ

DESCRIPTION

aT'y APPLICATION

020003

STEERING HANDLE BAR

19 | 670005

TIE ROD END (L.H.)

020166

HANDLE BAR GRIP

20 [ 020081

JAM NUT (LEFT HAND)

020085

THROTTLES BRAKE LEVER

2] 020092

SHORT TIE ROD

020084

LEVER RETAINER RIVET

22 | 610012

JAM NUT (RIGHT HAND)

020060

SPRING SLEEVE

23 | 670007

TIE ROD END (RIGHT HAND)

020118

CABLE LOCK

020008

LONG TIE ROD (MAN. & ELECT.)

020177

THROTTLE CABLE

020007

SHORT TIE ROD

020178

BRAKE CABLE

690029

EMERGENCY SHUT-OFF SWITC

640002

CABLE CLAMP

610004

NYLOCK NUT

620002

FLAT WASHER

020010

SUPPORT RUBBER BUSHING (SET)

020009

1t BOLT

020056

RETAINING WASHER

640008

ROL.L PIN

600044

BOLT 3/8B-24x1%

610013

NYLCCK NUT 3/8-24

NOTES

MOTO-SKIi “72”

PAGE 2




SKI AND STEERING CADET

ITEM [NUMEER DESCRIFTION ary APPLICATION HEMI’IUMBE'J DESCRIPTION ar'y APPLICATION
| 020062 | SKI 2 14 | 600028} BOLT (SPRING COUPLER) 2
2 | 640012 | CUTTER PIN 4 15 | 020030y SPRING COUPLER 2
3 | 020033 CLEVIS PIN (SHORT) 2 16 [ 020093 REBOUND STOPPER 2
q 020067 | SKI RUNNER 2 17 | 600018 BOLT 3/8-24x1'4" 4
5 | 610004 NYLOCK NUT '4-28 2 18 | 610013 NYLOCK NUT 3/8-24 2
6 | 020066| CLEVIS PIN (LONG) 2
B | 020020 SLIDING PLATE 2
9 | 020023 REBOUND LEAF 2

10 [ 610013 NYLOCK NUT 3/8-24 4
11 02002 RUBBER ABSORBER 2
12 020069] MAIN LEAF 2
13 D2007Qf 2ND LEAF 2

PAGE 3

MOTO-SKI “72”




CADET FUEL AND EXHAUST (FUEL SYSTEM)

ITEMNUMBER DESCRIPTION ary APPLICATION 1TEM [HUMEEIJ DESCRIPTION ary APPLICATION
1 | 070007] GAS TANK ] " GAS CAP 1
2| 070005 RUBBER STHAP ! 12 | 0700}4] TANK DECAL ]
NO. MATIERE PREVMIERE AR 12 PLASTIC TURE
4 GAS TANK FITTING ASS'Y 1 14 | 710017 FUEL FILTER 1
5| 710011| GAS TANK FITTING ! 15| 710015 **T' FITTING 1
6 | 710013[ FITTING GASKET 1 16 PRIMER HOSE
7 | 640030 BT COLLAR % 17 | 710016 PRIMER !
8 | 070020 RUBEER TURE 18 | 050064| IMPULSE LINE TUBE
9 | 070013 TUBE WEIGHT 1 19 | 816294] CARBURETOR ASS'Y 1 HRE-117a
10 | 070011] FILTER SCHEEN 2 20 | B16259| CABLE BRACKET 1
21 | 816260 BOLT 1
22 | 81626) [ SPECIAL HUT |
23 | 050054 RAM TUBE |
24 | 60006(H ROUND HEAD SCREW %-20x5/8 3

MOTD-SKI “72”

PAGE 1




ELECTRICAL (1CYL.ELECT. (CAPRI-340)

BT

TON  blac

s

13

' MOTO-SKI-
@y>’
BATTERY
\TEN NUMBER, DESCRIPTION ary APPLICATION ITEm uumBER DESCRIPTION ary APPLICATION
| 6200B0 |LIGHTER ELENMENT 1 CAPRI :40 [ 16 110082 | GROUIND CABILE 1 CAPRI 340 [
4 690081 |LIGHTE 1 CAPRI 250 | 17 11008z | BATTERY BOX 1 CAPRI 340 E
6 620078 | LOCK YIASHER I CAPR] 320 LC 18 110084 | BATTERY BCX COVER 1 CAPRI] 340 E
7 | 61003) [NUT | CAPRI 340 £ 19 | 110085 | BATTERY STRAP I |cAPRI 340 E
B 110076 | WIRINC (TACHOIETCR) ] CAFRI 740 E 20 110086 | SOLENOID CABLE | CAPR] 340 E
9 1106947 WIRING HARNLSS (HOGL) 1 CAPRI 340 C 21 110095 | WIRING (HEAD LALP) l CAPRI 340 F
10 110007 | WIRING (TAIL LAWIP) 1 CAPRI 340 E 22 630031 | BATTERY 1 CAPRI] 340 E
11 690068 | LIGHTER ASS'Y [} CAPRI 340 C 23 600068 | SCREV! 1 CAPRI 340 E
12 110079 | WIRING (STARTER-RECTIFIER) § CAPRI 340 E 24 6390065 | BULE 25 VATTS ; CAPRI 340 C
3 690082 | RECTIFIER | CAPRI 240 t
14 110080 | STARTER CABLE | CAPRI 240 £
15 690083 | SOLENOID SWITCH I CAPRI 350 E

MOTO-SKI

11 72 7




CADET SKI AND STEERING (LINKAGE)

EM umninl DESCRIPTION ary APPLICATION nmluumainl DESCRIPTION ary APPLICATION
1 [021110{ SHORT TIE ROD 1

2 021109 LONG TIE ROD 1

3 |670005| L.H, TIE ROD END 2

4 |670007|( R.H. TIE ROD END 2

5 |610012| LOCK NUT (R.H.) 3/8 - 24 2

5a [020081| LOCK NUT (L.H.) 3/8 - 24 2 — |
6 |600044| BOLT 3/8 x 24 x 1 % a

7 |600109] BOLT 3/8 x 24 x 2 % 1

8 [610013| NYLOCK NUT 3/8 x 24 2 o

9 [020002| STEERING ARM 2

10 [600108 BOLT 5/16 x 24 x 2 2

11 020041 FLAT WASHER 4

12 [610015| NYLOCK NUT 5/16 x 24 2

13 |020039| SKI LEG SPRING 2

14 (020006 SKI LEG 2

15 1020051 NYLON BUSHING 4

MOTO -SK]| “72” PAGE 4




ELECTRICAL CADET

©®

\
!

I‘I'EM!HI.IM!IEII DESCRIPTION ary APPLICATION !IEMINI.IMBEFJ DESCRIPTION ary APPLICATION
1 | 690030{ HEAD LAMP ASS'Y 1 7 | 690054| TAIL LAMP BULB 2
2 | 630026| HEAD LAMP BULB 60 W (MAN.) 1 8 | 080015| TAIL LAMP LENS 2
680027 | HEAD LAMP BULB 45 W (ELECT,) I 9 | 600066 [ BOLT 6/32x7/8" 2
3 | 090038 HEAD LAMP SOCKET 1
4 | 0B00L7| TAIL LAMP FRAME 1
5| 600041 | SCREW 10x/'" 2
6 | 7.0019f TAIL LAMP REFLECTOR 1

MOTO-SKI “722”

PAGE 1




ELECTRIC

WIRING CADET

"HaLlims
dioN3T0s
S
g i CEETT
~ ‘ . CEIFI-EL

N
~
) 2k
ATHD

" LFL

=J{ E*‘ =

AV aviH \
®

Au3liiva

O S (e

AT - GLoW

- 5
868 28829

ana

Nmousg

VIOTO -SKI “73”

PAGE 2




WIRING CADET ELECTRIC

ITEM

LIUMIIER

DESCRIPTION

ary

APPLICATION ITEM LII.IHBEIJ

DESCRIPTION

ary APPLICATION

110023

TERMINAL PLATE NEG.

110001

TERMINAL PLATE POS.

110012

HOOD WIRING HARNESS

110006

TAIL LIGHT WIRING

690029

CUT OFF SWITCH

690032

BATTERY

110079

ELECTRIC STARTER WIRING*f

690082

RECTIFIER =

690083

SOLENOID

010180

BATTERY STRAP COMPL.

600036

BOLT %x20x1%

610025

NUT %x20

080019

TAIL LAMP ASS'Y

690027

BULB 45 W

090038

SOCKET

690076

IGNITION SWITCH

NOTES

MOTO-SKI “72”

PAGE 3




CADET MANUAL

ELECTRICAL

TR
Nmoug - A/f Vo
FETE nis JWI \
i = NAOES 3 ) /_. |__.__\
-RRET i . \ —— -

o G Saoia 8anaz ~q

E "
|||||||||||||| dINYT TIv.L I
dINV avaH 0 H3OLIANS "I

MOTO-SKI “927

PAGE 4




ELECTRICAL

CADET MANUAL

ITEM

UMBER DESCRIPTION

ary

APPLICATION ITEM INI.IM‘HJ

DESCRIPTION

ary APPLICATION

110023| TERMINAL STRIP (-)

110001 | TERMINAL STRIP (+)

110025| ZENER DIODE ASS'Y

080019 | TAIL LAMP ASS'Y

690028 | EMERGENCY SWITCH

110012 | WIRING HARNESS

690076 | IGNITION SWITCH

630066 | HEAD LAMP BULB 60 W

090038 | HEAD LAMP SOCKET

110006 TAIL LAMP WIRING

NOTES

MOTO-SKI “72”

PAGE 5




FRAME

PAGE 1

MOTO-SKI “72”




FRAME

ITEM INUMBER DESCRIPTION ar'y APPLICATION ITEM'LIUMBEA DESCRIPTION ary APPLICATION

1 010158 FRAME (ZEPHYR 440) 1 ZEPHYR 440 24 | 010058 | SNOW GUARD 1 ALL EXC.D
010159| FRAME (CAPRI 338 M) 1 CAPRI 338 H 010068 | SNOW GUARD 1 D
010124 [ FRAME (CAPRI 338-399 JLO) | CAPRI 338-399 JLO 25 | 630011 POP RIVET 5 ALL MODELS
010127| FRAME (Ms-18) | MS 399 M 26 010057 | FOOT PAD SET 1 B-B*-N
010083 FRAME (CAPRI 292) i CAPRI 292 010070 FOOT PAD SET ] Cc-Cc*
010167 | FRAME (ZEPHYR 440E) 1 ZEPHYR 440E 010069 | FOOT PAD SET 1 D
010111 | FRAME (ZEPHYR 340 M) 1 ZEPHYR 340 M 27 | 0112)2 | ADHESIVE KIT 608 1 ALL MODELS
010176 | FRAME (GRAND-PRIX) 1 GRAND-PRIX 28 | 640020 | SNAP BUTTON (MALE) AR | B-C-N
010183 | FRAME (MS-18-440) 1 MS 440 E 29 | 530021 | POP RIVET AR |B-C-N

2 010162| FRONT BUMPER 1 B-C-C*-D 30 | 0BODOZ2 | SAFETY BELT ATTACHMENT 2 B-C-N
010002| FRONT BUMPER 1 N 31 | B30037 | POP RIVET q B-C-N
010014 FRONT BUMPER 1 B* 32 | 710005 [ REFLECTOR 2 ALL MODELS
010126 | FRONT BUMPER MOULDING 1 B* 33 | 010171 | REFLECTIVE STRIP 1 CAPRI 292 ONLY
010060| BUMPER END PLUG 2 B*

3 | 630030| POP RIVET 12 ALL EXC. B*
600056| BOLT (%-28x%) FOR BUMPER 12 B*

q 010155 HOOD BRACKET 2 ALL EXC. B*
010113] HOOD BRACKET 2 B*

S 010059 HOOD LOCK 2 ALL MODELS

6 [ 600070 BOLT (%4-28x1%) 2 ALL EXC. B*

7 | 610004| NYLOCK NUT (%x28) 2 ALL EXC. B*

8 | 010013| HOOD GUIDE 6 ALL EXC.B*
010112 HOOD GUIDE [ B*

9 | 020051 SKI LEG NYLON BUSHING “ ALL MODELS

10 | 620002| GREASE FITTING (4-28x5/32) 2 ALL MODELS

11 020082 NYLON BUSHING (STEERING) 1 ALL MODELS

12 | 020038 STEERING SUPPOR' 1 ZEPHYR 440
021100 STEERING SUPPORT | MS 440 E
020096 | STEERING SUPPORT I CAPRI W. JLO
010186 | STEERING SUPPORT I GRAND-PRIX
010115| STEERING SUPPORT 1 ZEPHYR 340

13 600057 | BOLT (5/16-24x]) 2 ALL MODELS

14 | 610015| NYLOCK NUT (5/16-24) 3 ALL MODELS

15 | ©40025| THUMB SCREW CLIP 1 ALL MODELS

16 010064 | REAR BUMPER 1 ALL EXC.D
010147| REAR BUMPER 1 D

17 600031 | BOLT (5/16-1Bx'%) 2 ALL MODELS

18 | 620010| STAR WASHER (%) 2 ALL MODELS

19 | 600023 BOLT (}4-20x1%4) 2 ALL MODELS

20 | 620001 | LOCK WASHER (%) 2 ALL MODELS

21 010043} HITCH BRACKET ! ALL MODELS

22 | 010044 | HITCH PIN 1 ALL MODELS

23 | 01003) | HITCH COUPLER 1 ALL MODELS

MOTO-SKI “72”

PAGE 2




FRAME (SEAT & BACK REST)

PAGE 3 MOTO-SKI “727




FRANME (SEAT & BACK REST)

ITEM FIUMBEHI DESCRIPTION ary APPLICATION ITEM LHUHIIHJ DESCRIPTION ar'y APPLICATION

1 | 080008 [SEAT ASS'Y I CAPRI 292 5 | 0800I} |BACK REST COVER ! CAPRI 292
080036 |SEAT ASS'Y 1 MS 18 0B0IEB |BACK REST COVER | CAPRI 338
080042 [SEAT ASS'Y 1 GRAND-PRIX 080189 |BACK REST COVER I |ustise
080038 |SEAT ASS'Y 1 CAPRI 338 080051 |BACK REST COVER 1 B-C-C*
08004) JSEAT ASS'Y 1 ZEP. 440 5 | 080037 | TOOL BOX 1 B
080035 {SEAT ASS'Y I CAPRI (JLO) 080012 |REINFORCING ANGLE |RON 2 B+
080033 [SEAT ASS'Y 1 ZEP. 33 630010 |POP RIVET 6 |B*

2 | 080010 [SEAT COVER I CAPRI 292 080006 | TOOL BOX 1 B-C-C*
080055 [SEAT COVER ! MS-18 7 | 080013 [DECAL MOUNT 2 |ALL MODELS EXC. 295
080048 [SEAT COVER 1 GRAND-PRIX 8 | 080027 |DECAL 340 2 |HIRTH-BSE 340
080169 |SEAT COVER I CAPRI 338 080028 |DECAL 400 2 |10 399
080049 [SEAT COVER ] ZEP. 440 080029 |DECAL 440 2 |BSE 440
0BO0SO [SEAT COVER ] CAPRI (JLO) 9 | 630011 |POP RIVET (ATTACHED SNOW FLAP ALSO) 5  |ALL MODELS
080054 |SEAT COVER ) ZEP. 336 10 |620013 |POP RIVET 10 |B-CC*

3 | 080026 |SAFETY BELT (40) 1 B* 11| 640020 |SNAP BUTTON (MALE) 3 |BCCr
080039 [SAFETY BELT (46%) 1 D 12 | 630021 |POP RIVET 3 |B-ccr
0B0DSE |SAFETY BELT I N 13 | 620008 |WASHER 3 |B-cc*
080046 |SAFETY BELT (28/%) ) B-C

4 | 080009 [BACK REST CUSHICN ASS'Y | CAPRI 292
080040 [BACK REST CUSHION ASS'Y I CAPRI 338
080023 |SNAP TONGUE ASS'Y (BLACK ) 1 CAPRI 292
080022 |SNAP TONGUE ASS'Y (TANGERINC) ! CAPRI 338
640071 [ SNAP FOR TONGUE ASS'Y 1 B
630005 | POP RIVET 2 B*
600155 |SCREW (FOR SNAP TONGUE ASS'Y ) 2 B
620014 [WASHER (FOR SNAP TONGUE ASS'Y) 2 B*
080034 | BACK REST CUSHION ASS'Y 1 B-C-C*

NOTES

MOTO-SKI “72”

PAGE g




HOOD

PAGE 1

MOTO-SKI “22”




HOOD

ITEMLII.IMBEII DESCRIPTION ary APPLICATION TEM UMEE!J DESCRIPTION ary APPLICATION
) 090019 |HOOD I CAPRI 292 H 15 090054 |WINDSHIELD MOULDING 1 ALL MODELS EXC. N
090042 |HOOD 1 CAPRI 338 H 16 [090027 |WINDSHICLD SIDE PLATE (R.H.) I ALL MODELS EXC. N
090001 [HOOD | B-C-C*-D 17 | 090028 [WINDSHIELD SIDE PLATE (L.H.) ! ALL MODELS EXC. N
090078 HOOD 1 N 18 [610020 SELF TAPING NUT AR JALL MODELS EXC. N
2 | 090032 [HEADLIGHT | ALL MODELS EXC. GP 19 | 09008/ |HOOD CATCH BRACKET 2 ALL MODELS
3 ] 090026 [FRONT SCOOP 1 ALL MODELS EXC. GP 20 |630032 [POP RIVET & [ALL MODELS
4 090056 [R.H. HINGE 1 B-C-C*-D-N 2] 090036 |HOOD RETAINER LONG LINKAGE I ALL MODELS EXC. N
5) 090057 |L.H. HINGE 1 B-C-C*-D-N 221090035 |HCOD RETAINER SHORT LINKAGE 1 IALL MODELS EXC. N
S5a | 090023 [HOOD HINGE (ONE PIECE) 1 B* 23 | 090034 |BOLT (8B-32x1) 3 JALL MODELS EXC. N
6 | 030099 [HINGE RUBBER SPACER 2 B-C-C*-D-N 24 |610021 INYLOCK NUT (6-32) 3 ALL MODLLS EXC. N
7 600119 [ROUND HEAD BOLT (10-32x%) a B-C-C*-D-N 25 ]090234 ISIDC SCOOP DECAL SET 1 [CAPRI 292
8 600122 |FLAT HEAD BOLT (10-32x%) 4 B-C-C*-D-N 26 [090018 [SIDE SCCOP (R.H.) 1 I_APRI 292
3 610006 |NYLOCK NUT (10-32) 8 B-C-C*-D-N 090017 RIDE SCOOP (L.H.) I ICAPRI] 292
10 ] 030031 [WAME PLATE ! ALL MODELS 27 010126 |BUMPER MOULDING 1 i3*
L 090230 |[FRONT DECAL SET 1 c-Ccr 28 [60005%6 |BOLT (%4-28x'%) 4 13*
090229 [FRONT DECAL SET I CAPRI 399 29 1630007 |POP RIVCT (AD 66 BS) 4 i
090022 [FRONT DECAL (LOWER) I [EN
12 090008 {IDENTIFICATION DECAL 1 c-c*
090010 [IDENTIFICATION DECAL 1 CAPRI (£XC. 292)
090011 [IDENTIFICATION DECAL 1 D
13 030007 [MOTO-SKI DECAL | ALL EXC. B*292-N
030021 [SIDE DECAL CAPRI 292 1 3+292
090072 (SIDE DECAL N
14 090041 [WINDSHIELD ALL MODELS EXC. N
090077 [WINDSHIELD N

NOTES

MOTO-SK] “72”

PAGE 2




HOOD (CONSOLE)

1T

f 4 4 3
N S
*—@
|TEM1NIJMBE"J DESCRIPTION ary APPLICATION ITEM NUMQE'J DESCRIPTION ar'y APPLICATION
1 050002 |CONSOLLE 1 B-C 9 710016 i BULE 1 ALL EXC, 292
050001 JECNSOLF 1 APRI W. HIRTH PRIKIZR BULH I CAPR) 292
050042 JEONSOLE i 10 | 090006 [PRILER DECAL i laLL exc.
050024 JoONSOLE PRIMER SUPPORTING PLATL 1 ] 050078 |PUSH RUT ION LGCK 1 ALL EXC. MN-D
6540023 [SPCED CLIP FOR SUPPORTING PLATE D 050!:0 JPUSH BUTTOM LCCK 1 )
2 | 640016 [THUMB SCREW 3 Al 12 |oem 3 |PULLLYS GUARD 1 |aLL MODEL
B! 620012 |FLAT WASHER (5/18) 2 ALL EXC.N 13 0601 :6 ULLLYS GUARD HINGL ] ALL MODLLS
4 640017 |[RETAINING WASHER 3 LL EXCaN 14 060140 |HINGE SPRING 1 ALL iMODELS
5 640025 [THUMB SCRLCW CIRCLIP 3 ALL EXC.N 15 630032 |POF RIVETS g ALL MODELS
6 50003 [CONSCLE ACCESS LOOR 1 B-C
050048 JEONSOLE ACCIZSS DOOR 1
7 050017 [HINGE PIN 1 B-C
050050 JHINGE 1 D
3] 640015 |HINGE PIN CIRCLIP 1 B-C
5630059 [POP RIVET | n
050058 |RETAINING SPRING FOR CONSOLE 1 D
05005) |HOOK FOR HOOD RETAINING SPRING 1 D

PAGE 3

MOTO-SKI “72%




HOOD (DASH

ITEM lNI.FM BER

DESCRIPTION

ary

APPLICATION ITEM hUMBEFé

DESCRIPTION

ary APPLICATION

1 B-C-C*:C:N

1 030012 [DASH 1 B-C-C* 12 690007 |SPrEDO SHOCK ARSORBLR
090033 {YASH ] Pral SPUITC ARSDAFIR 1 F=(HTRTH238)B(J L35 340)

090060

HIGHT DECAL (SWITrCH)

B-C-C* UA-TLECT IF|68000: ([SPF

LE

| £ LL MODELS F.XCy 295

0306024

IGH 1

.CAL (SWITCH)

HAN. CA-295-

T 090737

090043

RIGHT

AL (SWITCH)

FLECT,. CA-Z36 MS-4:50 15 |692006 |ANGLL DRIVE

1 ALL MODLLS EXC. 295

032059

LEFT DECAL

R-C-C* IAN 16 |69 GHOR I CABLF

030051

lLci"T DECAL

ELECT. G

630053 |LIGHT SCCKET

(FOR SPEEDO AND TACHO) L

030025

- 1i8-299 LIAN. 18 |690003 |BULE

1 ALL MODELS FXC. 2

600065

TACHOMI' TR 7.85'Y

o

610021

MYLOCK NUT

4LL MODELS 20 | €90010 |TACHOWLLTE

R SHOCK ABSCRBER

030046

DECAL FLEUR DE LYS

B-C-C*

690077

CAP

nLL MODELS

630076

ALL I40DELS

630062

2’-B EXC, ELECT.

690068

LIGHTER ASS'Y

ALL ELECTRIC

690004

SPEEOMETER ASS'Y

B(CA.339)LO)CC*DN

710052

BPLI_DOMETER ASS'Y

P2*(HIRTH 338)B(JLO

MOTO-SKI “72”

PAGE 4




TRACK (TRACK & SUSPENSION)

MOTO-SKI “72”

PAGE 1




TRACK (TRACK & SUSPENSION)

ITEM INUMBER DESCRIPTION ar'y APPLICATION ITEM INUMBE DESCRIPTION ar'y APPLICATION
1 [ 020031 | TRACK ASS'Y (46 CLEATS) I ZEP. V. 440 BSE 11 | 030042 | BOGGIE SPRING R.H. (.255'") AR |B-B*-C-N EXC.295 HIRTi
030105 | TRACK ASS'Y (47 CLEATS) ] ALL ZEP, EXC. 440 030044 | BOGGIE SPRING R.H. (.270'") AR |B-BY.C-CPN
030001 | TRACK ASS'Y (15" TRACK) WITH SPLICE ! B 030063 | BCGGIE SPRING R.H. (14 18) AR |D-CAPHI 235-ZE 340
030046 | TRACK ASS'Y (18" TRACK) ] D 12 | 030043 | BOGGIE SPRING SPRING L.H, (.255'") AR |B-B*-C-C*-N
030028 | TRACK ASS'Y (CIRCULAR) I B 020045 | BOGGIE SPRING L.H. (.270'") AR [B-B*-C-C*-N EXC.295
030058 [ TRACK ASS'Y (CIRCULAR) ] N 030054 | BOGGIE SPRING L.H. (145 18) AR [D-CAPRI 295-ZF 340
2 | 030004 | TRACK RIVET AR | ALL MODELS 13 | 030009 | INSIDE FLANGE AR |ALL MODELS
3 | 030002 [CLEAT (15) AR | BeB*CCaN 16 | 660003 | BALL BEARING AR |ALL MODELS
030012 |CLEAT (18") AR |D i5 | 020010 [RUBBER WHEEL AR |ALL MODELS
4 | 030016 | BCGGIE WHEEL SET ( 255" SPRING) AR | BeB*aCaCaN 16 [ 020008 | OUTSIDE FLANGE AR |ALL MODELS
030020 | EOGGIE WHEEL SET ( ,270" SPRING) AR | B-B=-C-C*-N 17 | 020006 | RIVET (BOGGIE WHEEL) AR |ALL MODELS
030018 | BOGGIE WHEFL SET (FOR 18" TRACK) 4 D 18 | 680001 | GREASE FITTING (4-28x4) AR |ALL MoDELS
030017 | BOGGIE WHEEL SCT § CAPRJ 295 19 | 030233 | BOGGIE SHORT SUPPORT (15" TRACK) AR |B-B*-C-C*-N EXC.295 HIEAT
5 | 030038 | BOGGIE LONG SUPPORT (15" TRACK) AR | B-Be-C-C*M 020035 | BOGGIE SHORT SUPPORT (18" THACK) ¢ o
030039 | BOGGIE LONG SUPPORT (18" THACK) 4 D 030095 | BOGGIZ SHORT SUPPORT (15" TRACK) 3 |capar 295
030103 | BOGGIE LONG SUPPORT (15" TRACK) CA. 295
5 | 710003 | SUPPORT END CAP AR | ALL LD
7 | 600033 | BOLT (5/16-24x%) 6-8 | ALL MODELS
8 | 620010 [STAR WASHER (5/16) AR | ALL MODELS
9 | 030013 | ALUMINUM CROSS SHAFT (15'") AR | BeBeeCoCoaN
10 | 030014 | STEEL CROSS SHA® T (15') AR | BsB*aC-CoaN
030015 | STCEL CROSS SHAFT (18") 410} | o

NOTES

MOTO-SKI “72”

PAGE 2




TRACK & SUSPENSION (AXLES -REAR & FRONT)

PAGE 3 MOTO-SKI “72”




TRACK & SUSPENSION (AXLES -REAR & FRONT)

IIEMLII!MBEIIJ DESCRIPTION ary APPLICATION IIEMLIUMBHJ DESCRIPTION ar'y APPLICATION
1 040003 | FRONT SHAI'T 1 B-B*.C-C* 19 | 040004 | PLASTIC PLUG (SHAFT) 2 ALL MODELS
040019 | FRONT SHAFT | D 20 | 040029 | LOCKING COLLAR 2 ALL MODLLS
040045 | FRONT SHAI'T 1 N 21 040031 | IDLER WHELCL 2 ALL MODELS
2 040013 | DRIVE SPROCKLT 1 ALL EXC. B-292 H 22| 64001 | ROLL PIN 2 ALL MODELS
040018 [ DRIVE SPROCKET RUBBER 1 B* 292H 23 | 040014 | LINK PLATE 2 ALL MODELS
3 600002 | BOLT (%-2Bx7/8) 4 ALL MODLLS 24 | 660008 | BALL BEARING 2 ALL MODELS
4 610004 [ NYLOCK NUT('%-28) 4 ALL MODELS 25 | 640004 | SNAP RING 2 ALL MODELS
5 040023 [ FRONT [DLER WHEEL 2 ALL MODELS 26 | 60002] | ADJUSTER BOL'I" (5/16-18%2%) 2 ALL MODELLS
5 680001 | GREASE FITTING (%-28x%) 7 ALL MODELS 27 ] 040044 [ EYE BOLT 2 ALL MODELS
7 040011 [NYLON BUSHING a4 ALL MODELS 28 | 600055 | BOLT (5/16-24x2%) 2 ALL MODELS
8 040010 | RETAINING COLLAR 2 ALL MODCLS 29 | 040008 | SPACLCR SLEEVE 2 ALL MODELS
9 | 600014 | ALLEN SET SCRCW (%4-20x5/16) 8 ALL MODELS 30 | 040009 | RETAINING WASHER 2 ALL MODELS
10 | 040026 | ALUMINUM PLUG 2 ALL MODLLS 3l 040033 | LINK PLATL SPRING (R.H.) 1 ALL EXC. D
1} 040025 | BEARING INNER FLANGE SUPPORT 2 ALL MODELS EXC. N 040037 | LINK PLATE SPRING (R.H.) | D
040025 | BEARING INNER FLANGE SUPPORT i N 32 | 040032 | LINK PLATE SPRING (L.H.) ] ALL EXC,D
040033 | OUTER BEARING SUPPORT 1 N 040076 | LINK PLATE SPRING (L.H.) 1 D
12 660007 | BALL BEARING 2 ALL MODLLS 33 | 040043 [ ADJUSTING BRACKE| 2 ALL MODELS
13 040024 | BEARING QUTLCR FLANGE SUPPORT 2 ALL MODELS 34 | 600024 | BOLT (5/16-24x%) 2 ALL MODLLS
14 71005) | 'O RING SEAL 1 ALL MODELS EXC. N 35 | 620012 | IFLAT WASHER (5/16) 2 ALL MODELS
15 600046 | BOLT (5/16-24%2) 6 ALL EXC. N
600046 | BOLT (5/16-24x2) 3 N
600022 | BOLT (5/16-24x2%) 3 N
16 60015 | NYLOCK NUT (5/16-24) 12 ALL MODELS
17 040006 | REAR SHAFT | ALL EXC.D
040038 [ REAR SHAL'T 1 D
I8 040030 | REAR SPROCKE'T 1 ALL MODELS

NOTES

MOTO - -SKI “72”

PAGE g




SKI AND STEERING (STEERING COLUMN)

PAGE 1 MOTO-SKI “72”




SKI AND STEERING (STEERING COLUMN)

ITEM[HUMBEIII DESCRIPTION ary APPLICATION ITEML‘I.IM!EIJ DESCRIPTION ar'y APPLICATION

1 020075 | STEERING COLUMN ! B-C-N 17 | 020010 | UPPER SUPPORT RUBBER BUSHING SET ) B-C-N
020073 | STEERING COLUMN 1 C*D 170 [ 020042 | NYLON BUSHING 1 B*-C*.D
020043 | STEERING COLUMN | B*- RIRTH 292-338 18 | 600105 [ ALLEN SET SCREW (%4-20x%) 1 B-C-N

2 640002 [ CABLE CLAMP AR ALL MODELS 180 | 600106 | ALLEN SET SCREW (%-20x%) 2 B*-C*.D
640082 { CABLE CLAMP (NYLON TYPE) AR ALL MODELS 19 | 620002 | FLAT WASHER (%) 2 B-C-N

3 690075 | EMERGENCY KILL SWITCH (2CYL.) 1 B-C-C*-D-N 20 [.610004 | NYLOCK NUT (%-28) 1 B-C-N
690074 | EMERGENCY KILL SWITCH (1CYL.) 1 B* 200 | 610015 | NYLGCK NUT [5/16-24) 2 B*-C*-D

4 020057 [RUEBER HANDLE BAR GRIP 2 ALL MODELS 2] 020056 | RETAINING WASHER 1 ALL MODELS

9] 020085 [ THROTTLE OR BRAKE LEVER 2 ALL MODELS 22 | 640008 | ROLL PIN (3/16x1%4) 1 ALL MODELS

6 020053 | BRAKE LEVER SUPPORT 1 ALL MODELS 23 | 600044 [ BOLT (3/8-24x1%) 1 ALL MODELS

7 020055 | RIVET (SUPPORT TO LEVER) 2 ALL MODELS. 24 | 610012 [ NYLOCK NUT (3/8-24) 1 ALL MODELS
600110 | ALLEN SET SCREW (LEVER LOCK) 2 ALL MODELS 25 | 670005 | TIE ROD END (LEFT HAND) 1 B-C-N

8 020054 | NYLON BUSHING 4 ALL MODELS 020164 | TIE ROD END (LEFT HAND) 1 B*«C*-D

9 020061 | THROTTLE LEVER SUPPORT 1 ALL MODELS 26 | 020081 | JAM NUT (LCFT HAND) 1 ALL MODELS

10 020192 | THROTTLE LEVER ASS'Y I ALL MODELS 27 | 020007 | SHORT TIE ROD I B-C-N

11 020193 | BRAKE LEVER ASS'Y 1 ALL MODELS 020128 | SHORT TIE ROD 1 B*-C*.D

12 020077 [ THROTTLE CABLE ASS'Y | ALL MODELS EXC. N 28 | 670007 | TIE ROD END (RIGHT HAND) 1 R-C-N
020175 | THROTTLE CABLE ASS'Y 1 N 020163 | TIE ROD END (RIGHT HAND) 1 B*.C*.D

13 020088 | BRAKE CABLE ASS'Y 1 B-C-N 29 | 610012 | JAIA NUT (RIGHT HAND) (3/8x24) 1 ALL MODELS
020078 | BRAKE CABLE ASS'Y | B*«C*.D

14 090096 | CONSOLE UPPER SUPPORT 1 B-C
050052 [ COMSOLE RIGHT HAND | C*-D
050053 | CONSOLE L.H. 1 C+-D

15 640025 | THUMB SCREW NUT CLIP 2 B-C*-C-D

16 020008 |UPPER SUPPORT ""U*' BOLT 1 B-C-N

16a | 600024 | BOLT (5/18-24x%) 2 B*.C*-D

NOTES

MOTO-SKI “72”

PAGE 2




SKI AND STEERING

ITEM[HUMBEII DESCRIPTION ary APPLICATION ITEM INHMBEIJ DESCRIPTION ary APPLICATION

I | 020007 [SHORT TIE ROD ] B-C-N 10 | 600108 [BOLT 5/18x24x2 2 |ALL MODELS
020128 [EHORT TIF ROD ] B*-C*-D (440) Ib | 020041 |FLAT WASHER 4 |ALL MODELS
020092 JSHORT TIE ROD 1 D(299) 12| 610015 [NYLOCK RUT 5/16%24 2 |ALL MODELS

2 | 020008 JLONG TIE ROD | B-C-N 12 ] 020039 |$KI LEG SPRING 2 |ALL MODELS
020130 JLONG TIE ROD ! B*-C*-D(440) 14 | 020038 |SKILEG 2 ALL MODLCLS
020081 |LONG TIE ROD 1 D (399) 5 | 020051 |NYLON BUSHING 4 |ALL MODELS

3 | 670005 |L.H. TIE ROD END 2 B-C-N
020164 |L.H. TIE ROD END 2 B*-C*-D

4 | 670007 |R.H. TIE ROD END 2 B-C-N
020163 |R.H. TIE ROD END 2 B*-C*.D

5 | 610012 |LOCK NUT (H.H.) 3/8-24 2 ALL MODELS

Sa | 020081 JLOCK NUT [L.H.) 3/8-24 2 ALL MODELS

6 [ 600044 |BOLT 3/Bx24x1% 1 ALL MODELS

7 | 600109 |BOLT 3/8x24x2/4 1 ALL MODELS

8 [ 610013 |NYLOCK NUT 3/8x24 2 ALL MODELS

9 | 020040 |STEI'RING ARM 2 ALL MODELS EXC. D
020090 [STEERING ARM 2 D

PAGE 3

MOTO-SKI “72”




SKI AND STEERING

ITEM INUMBER DESCRIPTION ary APPLICATION m“hu"![d DESCRIPTION ary APPLICATION
| 020024 |SKI RUNNER SHOL 2 ALL iODELS 13 600019 | BCLT 3/8x24x1'% 4 ALL MODECLS
2 610004 |NYLOCK NUT %x28 2 ALL MODELS 14 020092 | RUBBLR DAMPCNER 2 ALL MODELS
020034 |RCAR CLEVIS PIN 2 ALL 12ODELS 15 ] 026020 | SPRING CCUPLER 2 ALL MODELS
4 020023 |FRONT CLEVIS PIN 2 ALL 14CDELS 16 660020 | BOLT 3/8x24x 2 ALL LMODELS
3 020035 [SKI 2 ALL i.'CI 17 640012 [CUTTER PIN 4 ALL MODELS
3 020020 | SPRING SLIDING PLATE 2 ALL MODCLS
7 610013 [NYLCCK NUT 3/8x24 6 ALL
[} 020025 | REBOUND LEAF 2 ALL
9 020026 | RUBBER ABSORRER 2 ALL
10 020027 | 4AIN LEAF SPRING 2 ALL IODELS T
11 020028 | SECOND LLAF SPRING 2 ALL MODELS
12 020029 | THIRD LEAF SPRING 2 ALL \'ODELS

MOTO-SKI “72”

PAGE g




TRANSMISSION (DRIVEN & DRIVE PULLEY)

PAGE 1 MOTO- -SKI “72”




TRANSMISSION (DRIVEN & DRIVE PULLEY)

ITEMNUMBER DESCRIPTION ary APPLICATION "EMIHI.IMBEIJ DESCRIPTION ary APPLICATION

1 060045 [ DRIVEN PULLEY ASS'Y (W.0. DRUM) i B-C-N 19 | 600116 | BOLT (%-20x%) 3 B-C-N
060046 | DRIVEN PULLEY ASS'Y 1 B*-C*-D 20 | 620001 | LOCK WASHER (%) 3 B-C-N

2 060103 | PULLEY INNER HALF (FIXED) 1 B-C-N 21 | 060089 | DRIVEN PULLEY FIXED HALF 1 B-C-D-N
060066 | PULLEY INNER HALF (FIXED) I B*-C*-D 060010 | DRIVEN PULLEY FIXED HALF 1 CA, 295

3 060105 | PULLEY OUTER HALF (SLIDING) 1 B-C-N 22 | 660004 | IDLING BEARING 1 ALL MODELS
060069 | PULLEY OUTER HALF (SLIDING) ! B*-C*-D 23 | 060035 [ SPRING SEAT 1 ALL MODELS

4 670006 | OILITE BUSHING 2 ALL MODELS 24 | 060060 | SPRING l ALL EXC. B*292

> 060106 | DUTER CAM ! B-C-N 060059 | SPRING 1 B*292 ONLY
060073 [OUTER CAM ) B*.C*.D 25 | 060091 | DRIVE PULLEY SLIDING HALF | B-C-D-N
060070 [ INNER CAM (ON SLIDING HALF) | B*C*D 060050 [ DRIVE PULLEY SLIDING HALF l CA. 295
060072 | RIVET FOR INNER CAM 6 B*-C*-D 26 | 060095 | DRIVE PULLEY GOVERNOR 1 W. 440 BSE

6 060107 | SLIDING SHOE 3 B-C-N 060093 | DRIVE PULLEY GOVERNOR 1 HIRTH (1) CYL.
060078 | SLIDING SHOE 3 B*.C*.D 060057 | DRIVE PULLEY GOVERNOR 1 W. 399 JLO

7 060084 | DRIVEN PULLEY SPRING 1 B-C-N 060094 | DRIVE PULLEY GOVERNOR 1 W. 340 BSE & JLO
060074 | DRIVEN PULLEY SPRING 1 Br*.C*.D 27 | 060062 | GOVERNOR WASHER 1 ALL MODELS

B 640005 | ROLL PIN I ALL MODELS 28 | 600028 | BOLT (%-20x5) 1 ALL MODELS

9 700027 | DRIVE BELT ! ALL MODELS 28 | 060175 | GOVERNOR WEIGHT KIT 4 W. BSE 440

10 060313 | ECCENTRIC ASS'Y (CHAIN TENS.) 1 ALL MODELS 060173 | GOVERNCR WEIGHT KIT 2 295-340 K (4) BSE-JLO

I 660005 | BALL BEARING ? ALL MCDELS 060174 [ GOVERNOR WEIGHT KIT 40JLO-BSE(2)339]LO(4)

12 060076 [ ECCENTRIC BODY 1 ALL MODELS

13 710051 | 'O RING SEAL 1 ALL MODELS

14 060075 | SPACING SLEEVE 1 ALL MODLLS

15 060166 | WASHER | ALL MODELS

16 620013 | STAR WASHER (3/8) 1 ALL MODELS

17 | 600007 | BOLT (3/8-16x1) ) ALL MODELS

18 060083 | BRAKE DRUM’ 1 B-C-N

NOTES

MOTO-SKI “22”

PAGE 2




(FAVHE I IASVYI NIVHI) NOISSINSNVYHL




TRANSMISSION (CHAIN CASE & BRAKE)

ITEMNUMBER DESCRIPTION ary APPLICATION ITEM IHI.IMBEFJ DESCRIPTION ar'y APPLICATION
1 | 060008 [CHAIN CASE COVER i) | B-C-N 17| 600032 | BOLT (5/16-24x1%) 2(15) [B-C-N
2 | 610023 [NYLOCK NUT (%-20) 2(2) | B-C-N 18 | 060160 | ADJUSTING SHIM (.015) AR(17) |AS REQUIRED
3 | 68000] | GREASE FITTING (%4-28x%) 1(3) | B-C-N 06016) | ADJUSTING SHIM (.035) AR(17) |AS REQUIRED
4 | 060108 |SPACER SLEEVE 2(4) | B-C-N 060162 [ADJUSTING SHIM (-062) AR(17) |AS REQUIRED
5 | 060113 |RUBBER SEAL 1(5) [B-C-N 19 | 060148 | SHORT LINKAGE 1(18) |B-C-N
6 | 060109 | CHAIN CASE 1(6) | B-C-N 20 | 600115 | BOLT (%-28x% 3(24-19) |B-C-N
7 | 060165 |CHAIN CASE SPACER 128) | N 21 | 610016 [HUG LOCK NUT (%-28) 3(25-20) |B-C-N
8 | 060170 [CHAIN (68 ROLLERS) 1(7) | C-D (440)-N(440) 22 | 060117 [BRAKE SHOE ASS'Y 121 [B-C-N
060168 [ CHAIN (66 ROLLERS) 1 B*(292)B(340JLO)D(399/2) | 23 | 060153 | RETURN SPRING 1(22) |B-C-N
060163 | CHAIN (67 ROLLERS) 1 B(399/2JL0)-C*-N(340/2) | 24 | 060154 | LONG LINKAGE 1(23) [B-C-N
9 | 060102 | UPPER GEAR (15 TEETH) 1(8) | W.440 ENG 25 | 060158 |CLEVIS PIN — BOLT 1(26) |B-C-N
060101 | UPPER GEAR (13 TEETH) 1 B(393/2)L0)-C*-N(340) 26 | 640007 [CUTTER PIN (3/32x%) — NUT 1(27) |B-C-N
060081 |UPPER GEAR (12 TEETH) 1 B*(340)-D(399JLO) 27 | 710020 [CABLE CLAMP 1{28) |ALL MODELS
060080 (UPPER GEAR (11 TEETH) 1 B*(292)-B(340]LO)
10 | 610022 |SELF LOCKING NUT (5/8-18%3/8) {9} | ALL MODELS
11 | 080032 [LOWER GEAR (30T) 1{10) | ALL MODELS
12 | 640014 | SNAP RING 1(13) | ALL MODELS
13 | 600046 | BOLT (5/16-24x2) 3(12) | ALL MODELS EXC. N
14 | 500022 [ BOLT (5/16-24x2%) 3 N
15 | 610015 | NYLOCK NUT (5/16-24) 5(16-13) | ALL MODELS
16 | 050112 | RUBBER GASKET 1(14) | B-C-D-N

NOTES

MOTO-SKI “72”

PAGE 4




TRANSMISSION (CHAIN CASE & BRAKE)

PAGE 5 MOTO-SKI “72”




TRANSMISSION (CHAIN CASE & BRAKE)

ITEM hUMBﬂ‘ DESCRIPTION ar'y APPLICATION !TEM‘HUMBE!J DESCRIPTION ary APPLICATION
| 060038 | CHAIN CASE PLUG 1 B*-C*-D 060042 | BRAKE ASS'Y 1 B‘:LC*-D
2 060036 | CHAIN CASE (OUTER) 1 B*-C*.D 15 | 060027 | BRAKE RETURN SPRING 1 B*-C*-D
3 610022 [ SELF LOCKING NUT (5/8-1823/8) 1 B*:C*D 16 [ 060028 | CLEVIS PIN 1 B*-C*.D
4 060168 | CHAIN (66 ROLLERS) | B*-D 17 | 640007 | CUTTER PIN (3/32x% 1 B*-C*-D

060170 | CHAIN (68 ROLLERS) 1 D*-440 18 | 060026 | RIVET 1 B*C*.D
S 050080 | GEAR 11T 1 B* 19 | 060022 | BRAKE SHOE 1 B*.C*-D
6 610025 [ NUT (%4-20) J B*-C*.D 20 | 060025 | BRAKE LINING i B*-C*D
7 600036 | PHILL. HEAD BOLT (%-20x1%) 1 B*-C*.D 2] | 630004 | RIVET ] B*.C*.D
B 640014 [ SNAP RING 1 B*-C*D 060023 | BRAKE SHOE ASS'Y 1 B*.C*.D
9 060034 [ CHAIN CASE (INNER) 1 B*-C*-D 22 | 060024 | BRAKE ARM 1 B*-C*.D
10 060115 | LOWER GEAR (30T) | B*-C*.D
I 060037 | CHAIN CASE FLANGE I B*.C*.D
12 050041 | RUBBER GROMMET 1 B*.C*.D
13 060040 COLLAR 1 B*.C*D

060312 | CHAIN CASE ASS'Y 1 B*-C*.D

NOTES

MOTO-SKI “72”

PAGE 6




ELECTRICAL (LIGHT)

ITEM I.IMBEH] DESCRIPTION ary APPLICATION ITEM 'NI.IMII'ERJ DESCRIPTION ary APPLICATION

1| 090037 HEAD LAWMP ASS'Y ALL liIODELS 8 | 600104] FPOLT ROUND READ B/32x1% 2 | B+

2 [ 690065f HEAD LAMP BULB 25 WATTS 2 C [ILECT-D ELECT 9| 630005 POPSRIVITS 2 | ALL MODELS EXC.G-P
690066 HEAD LAMP BULB 35 WATTS 2 B EXC.ELECT 10 | 080017] TAIL LAMP FRAME BLACK 1 B-B*.C-D*
690016 HCAD LALP BULI 30 WATTS B-C-C*-D MAN 08001 WHITL 1 CA-295
690064 HLAD LA!AP SOCKLT 2 ALL MODELS 1| 710019 REFLLCTCR ! ALL MODELS
600064 ROLT ROUND HEAD (8/321) 6 ALL MODI'LS 12| 690054 BULB I WATTS 2 | ALL MODELS

5| 610021] MYLOCK NUT 8/32 6 ALL MODELS FX| 080015) TAIL LAMP LENS 2 | ALL wopELs

6| 0BOOOY TAIL LANP ADAPTOR WHITE | CA-295 14| 600066 SCREW ROUND HEAD (6-3257/8) 2 | ALL MODELS
08004 TAIL LAMP ADAPTOR BLACK, I CA-338 H

7| 610021] NUT 2 B*

MOTO-SK] “72”

PAGE 1




1 CYL. VMIANUAL

WIRING

HILIMS K134VS =
‘@\Jj

i
ELIL) e e
uannnmas-@ &

wané@ _/

o @

MOTO-SKI “727

YIANITAD + TVNNVI

PAGE 2




WIRING 1 CYL. MANUAL

ITEM NUMBER| DESCRIPTION ary APPLICATION ITEM FNI.IMBEFJ DESCRIPTION ar'y APPLICATION
1 | 590076 | SWITCH ! 11 | 080019 | TAIL LAMP ASS'Y |
2 | B900BI | RESISTANCL i 12 | 090039 | WIRING CLIPS 1
3 | 690062 SAFETY LIGHT SWITCH 1 13 | 640082 | NYLON COLLAR 3
4 | 110092 | RESISTANCE WIRING | 14 | 090032 | HEAD LIGHT ASS*Y !
5 | 110095| HCAD LIGHT WIRING | 15 | 690008 | SPEEDO BULBS |
6 | 690064 HIIAD LIGHT SOCKET 1 16 | 690059 | SPEEDO SOCKET |
7 | 690066| BULRS 35 W 2 17 | 110091 | SPECDO WIRING |
B | 690074 CUT OFF SWITCH !

9 | 110034 HOOD WIRING |
10 | 110007 [ TAIL LAMP WIRING |

NOTES

MOTO -SKI “72”

PAGE 3




ELECTRICAL (2 CYL. MANUAL)

|
&
&
x
-

TACHOMETER

BEAL Lamp

PAGE 9 MOTO-SKI “72”




ELECTRICAL (2 CYL. MANUAL)

II’EMLII!MBEH DESCRIPTION ary APPLICATION ITEM I.IM!HI] DESCRIPTION ary APPLICATION

1| 110008 WIRING (TAIL LAMP) 1

2| 110025 ZENER DIODE ASS'Y )
110024 TLCRMINAL STRIP (-) 1

4| 11000 TERMINAL STRIP (+)

5] 11000 WIRING HARNLSS

6| 69007 SWITCH

7] 11009]] SPI'EDC WIRING

9| 110076 RPM WIRING

9| 69002 RULB 60 W. G-P
6900 BULH 30 W, 2 CA-ZE-MS

10| 02003f SOCKI™¥

11| 080019 TAIL LAMP

12| 690079 KILL SWITCH

NOTES

MOTO-SKI “72”

PAGE 5




ELECTRICAL WIRING STARTER

TACHOMETER

SOLENOID_SWITcH

EGTIFIER

(®

S _w
=t
e

=L

(&5 —
an
w2 Y=
U

&
® &
S
cy
/ %)
i——ﬁi
1 —
) T pe—
-
X ©
1 —t7
Eii
rmosz
BATTERY

/

KiLL swiren
f
!
-

PAGE 6 MOTOD-SKI “727




ELECTRICAL WIRING

STARTER

ITEM}NI.IMBEH. DESCRIPTION ary APPLICATION ITEM [INUMBE DESCRIPTION ary APPLICATION

1 110008 HOOD WIRING I 186 110021 | COVER

2 110024 LIGHTER WIRING ! 17 110083 BATTLRY ROX

o 110023 PLATIZ CONNCCTOR NEG. 1 18 | 690076 SWITCH

4 110001 PLATLC CONNLCTOR POS. 1 19 110631 | SPLIT:0 WIHING
5 110008 TAIL LIGHT WIRING I 20 110076

2] 690065 BULE 25 W

7 110079 RECTIFIER WIRING I 22 | 090028 SCCKITI

8 690082 RCCTIFILR | 23 | 080019 TAIL LAIAP

9 690083 SOLLNOID SWITCH 1 24 1 690029] KILL SWI'TCH
10 11002E] POSITIVE CABLE BA'I'TERY 'I'O SOLENOID 1 25 | 690068) LIGHTER [ASS'Y)
11 630031 BATTIRY ]
12 110087 NLGA'TIVE CABLE BATTERY 10 ENGINI
13 110086} POSITIVC CABLE SOLENOID TO 5TARTER
14 600068 BOLT %220223/8
15 110085 STRAP

NOTES

MOTO-SKI “72”

PAGE 7




FUEL AND EXHAUST (FUEL SYSTEM)

PAGE 1 MIOTO -SKI “72”




FUEL AND EXHAUST (FUEL SYSTEM)

n‘miﬂumnsn DESCRIPTION ar'y APPLICATION I‘IEM!NIJMHERI DESCRIPTION ary APPLICATION
1 | 070001 |FUEL TANK 1 B-C-N 720003 |RETURN CLBOV FOR CARB. HR 1 CAPRI 295-340BSE
070004 | I"'UEL TANK 1 B*-C*-D 24 | B16277 |CARBURATER ASS'Y HD 25A 1 HIRTH 338
3 | 070010 {BLACK TAPE ] B-C*-C-D-N 816287 | CARBURATER ASS'Y HA 44A 1 HIRTH 292
4 | 070005 |RUBBER HOLDER STRAP 1 ALL MODELS 816291 | CARBURATER ASS'Y HR 118A i BSE 340
5 | 070006 |GAZ TANK CAP | ALL MODELS 816292 | CARBURATER ASS'Y HD B6A | BSE 440
6 | 710011 [FUEL FITTING 1 B-C-N 816281 | CARBURATER ASS'Y HD 538 1 JLO 338-399
070003 |FUEL FITTING (2 OUTLET) 1 Be.CrD 816292 | CARBURATLR ASS'Y HR 126A l G-P 340
8 | 710013 | RUBBER VASHER 1 B-C-N 817097 | CARBURATER ASS'Y KEI HEIN CD 42 | G-P 440 BSE
9 | 640030 [COLLAR 2 AL 31| 050035 | RAM TUBE FOR HD CARB, 1 MODEL WITH HD CARB.
10 | 070020 |RUBBER TUBL AR | ALL MODELS 050034 | RAM TUBE FOR HR CARB. | MODEL WITH HR CARB.
11 | 070013 | TUBE VEIGHT 1 ALL MODELS 050159 | RAL TUBE FOR HR 126A | G-P 340 BSE
12 | 070011 [SCREEN 2 ALL MODELS 050160 | RAM TUBE FOR KEI HEIN CD 42 ] G-P 440 BSE
13 | 710017 [FUEL FILTER ! WITH BSE 35 | 600060 | ROUND HEAD SCRLY (%-20x5/8) 3 | ALL MODELS
710018 | FUEL FILTER ] WITH HIRTH-JLO 36 | 720004 [ CABLL CLAWMP l ALL MODELS
15 | 917003 | PLASTIC FUEL, LINE AR | ALL MODELS 37 | 720005 | ALLEN HEAD BOLT | ALL MODELS
16 | 710015 |"'T*" CITTING | ALL MODLLS 38 | 720006 | SPECIAL NUT 1 ALL MODELS
7 | 995044 [ PRIMER HOSE: AR | ALL MODELS
18 | 710016 | PRIMER BULE | ALL MODLLS EXC. 295
070060 [ PRICR BULB WITH HIRTH 295
20 | 917009 | 1MPULSE LINF AR | ALL MODELS
20 | 720001 | RETURN ELBO% FOR CARB. CD 42 KEI HEIN ONLY 440 G-P
720002 | RETURN CLBOW FOR CARB. HD i 338-H-440BSE-338-399)L.0

NOTES

MOTO-SKI “72”

PAGE 2




FUEL AND EXHAUST (MUFFLER)

[TEMIHUHBER DESCRIPTION aT'y APPLICATION II'EMlNIJMﬂHJ DESCRIPTION ar'y APPLICATION

| 100027 U] LR Y (1251 TG | C-210-140 BSI” £:0051 | UM CLAKE (HIRTH 292) 1 MODCL WaHIRTH 292
TGCNEL U1 172l K ASS'Y (HIR'T'H 292) | 13* 292 UM CLALP (HIRTH 228) | HOUEL Wy HIRTH 338
109971} »iut "I"H ASS'Y [HIRTH 43B) | B 338 UAN-TLECT. 12OLT {S/16-24x 1% 2 MODEL Wy HIRTH & JLK
0004 iR ASS'Y (JLO 398) | D* 393 Linil, 600C3¢ | BOLY (z/16-2: 2 MODEL W, BSE
100030] 1SUT'FLITR ASS'Y [JL.OC 338-399) ! B 338-399 J1LO MAlL [¢ LAY HER (8/18) 2 ALL rODILS
10005%[ MUFT LIZR ASS'Y (18I 440 1) 1 C 440 I LECT. PSP TASHER 2 HIRTH AND JLO
100073 1MUNTLER ASSTY (1381 340-440) 1 1§ 340-440 1AM, RSE 7 1 610015 ] NYLCCK MUT (2/'8:230 2 ALL HODLLS

? 0:0018] MUFFLLIR ARAPTOR PIFI (HIRTH 297) | 13* Vi  HIRTH 292
050026) ALNTTLER ADAPTOR PIPC (HIRTH 528) ' 32 WL HIRTH 378
(1 LIFIFLIZR ACAITONR PIFT (JLO FiiG.) | B-17 ¥ JLO-CA-US

4 640091 "'U't CLAMP (JLO 338-399) 2 -0 ALL JLO
640024 LT CLAND (RS 340) | C-i
60024 UM CLALIP (13510 440) | Celnld

Ut CLALP (JLLO 238-399) 1 MODLL W ILO 131

PAGE 3 MOTO - -SKI “72”




ENGINE ATTACHMENT (MOTOR MOUNT)

o
o
& ® &
ITEM INUMBER| DESCRIPTION ary APPLICATION ITEM hUMBEHi DESCRIPTION ar'y APPLICATION
| 050025 | ENGINE BASE (340-440 BSE) | IMODELS W. BSE CNG. B 050210 | RUBBER BUSHING 4 ALL MODELS
050006 | ENGINE BASE (338 HIRTH) | NMCDELS W. HIETH g 050012 |SPECIAL WASHER 4 ALL MODELS
050008 | ENGINE BASE (JLO 338-393) 1 MODEL W. JLO 10 600064 | BOLT (7/16-14x1'%) 4 ALL JLO 340-440 BSE
2 050009 | ENGINE BASE LEAF (JLO W. LONG CRANK BSE) 2 CAPRI-ZEPHYR-JLO 600025 | BOLT (%-13x1'%) 4 MODELS \'ITH HIRTH
050007 | ENGINE BASE LEAF [HIRTH) | MODEL W. HIRTH 1] 620016 | LOCK WASHER 7/16 4 JLO-BSE
050070 | ENGINE BASE LEAF (JLO W. SHORT CRANK) ) CAPRI 620068 | LOCK WASHER % a4 MODLLS WITH HIRTH
050069 | ENGINE BASE LEAF '] GRAND-PRIX
050134 | ENGINE BASE LEAF ] MS
3 600019| BOLT (3/8-24x1'4) a ALL MODELS
4 050004| FLAT WASHER 8 ALL MODELS
5 610013] NYLOCK NUT (3/8-24) 4 ALL MODELS
3} 610024] NYLCCK NUT (7/16-20) ALL MODELS
7 0500!1| RUBBER PAD 4 ALL MODELS

MOTO-SK] “72”

PAGE 1




